Electrical spares & parts for Triumph 1968-75 750cc – X75

Electrical

Key

Part Number

Description

Per

NI

IGN-24

MK IV Electronic Ignition kit, 12v 1

NI

82-9274

Wiring terminal cap 1

NI

99-0719

Battery 12V 1

NI

380459

Rubber pad 1

1

60-0777

Cable clip 10

2

14-0102

Bolt 2

3

60-2320

Washer 2

4

82-3808

Clip, chainguard 2

5

60-3988

Spire nut 2

6

553248

Headlamp rim 7″ 1

7

54525927

Light unit (UK, USA, Canada) 1

8

504665

‘W’ Clip, Headlamp 4

9

144921

2BA screw 1

10

534296

Head lamp rim plate and screw 1

11

54363454

Red idiot light 1

11

54363455

Green idiot light 1

12

45425212

Warning light shield 2

13

281

12V 2W bulb BA7S, pinched 2

14

35710

3 position toggle light switch LUCAS 1

15

54954267

Link lead 1

16

54960707

Harness 1

17

54115106

Headlamp shell 54512443 2

18

143086

Washer 2

19

862217

Large grommet 1

20

60342

Headlamp 1

21

554602

Headlamp bulb holder 1

22

370

Main bulb (40/27W) 1

23

54573590

Pilot bulb holder 1

24

554354

Rubber ring 1

25

989

Pilot Bulb, BA9S, 12V 3W 1

26

35835

Cut out button 1

27

97-2259

Cup 1

28

97-2034

Clip 2

29

21-5160

Nut 1

30

29-3319

Washer, shakeproof, 3/16 1

31

54-6510

Screw 1

32

53973

679 rear lamp assembly 1

33

54577109

679 tail light lens 1

34

380

Bulb, 12V stop/tail 1

35

573828

Interior bulb holder 1

36

54525286

Base Plate – rear lamp 1

37

54960708

Harness 1

38

97-1994

Screw, horn and dip switch to handlebar 6 x 32 2

39

31563

Horn push and dip switch, screw on, excellent quality 1

40

34815A

Rear stop light switch 1

41

82-8979

Spring washer – 3/8 2

42

21-0770

Screw 2

43

188218

Fuse – Main harness (35A) 1

44

54959626

Inst blb holder(54957702) 2

45

987

Bulb, MES 12V 2.2W 2

46

83-0281

Mounting cup 2

47

60-3376

Speedo cable, 69″ (Veglia cable is 60-7306) 1

48

60-2394

Speedo head MPH 1968-78 1

48

19-9080

Trip 1

49

60-2396

Tachometer, black face, 3:1, 1968-78 1

50

68-9121

Tacho cable 30″ 1

51

68-9148

Twin clock mounting bracket 1

52

14-1902

5/16 UNF locking nut 2

53

60-2330

5/16 washer 2

54

14-0217

Bolt 5/16 UNF x 1-1/4 2

55

68-9418

Bush 8

56

02-0047

Nut, 2BA 8

57

24-7068

Washer 8

58

76-0543

Screw 8

59

60-2203

HT coil 12v small 1.6″ – Lucas 3

60

54956436

HT lead 3

61

99-0590

Zener Diode 1

62

19-2088

Horn 1

63

60-3555

Washer 1

64

60-3554

Bush 1

65

60-2133

Oil pressure switch 1

66

99-0589

Rectifier complete with securing nut 1

67

14-0301

Nut, 1/4 UNF 1

68

60-2320

Washer 1

69

60-3717

Washer 1

70

14-0103

Set screw, standard head, 1/4 UNF x 3/4 1

71

60-3718

Veglia oil press switch 1

72

97-2237

Heat sink, radial 1

73

97-2275

Heat sink plug 1

74

82-7994

Grommet plug 1

75

21-2095

Attachment bolt 2

76

54418526

Condenser baseplate 1

77

97-0430

Fibre washer 2

78

82-4717

2BA lock nut 3

79

54420128

Condenser 6CA, Lucas 3

80

54418528

Condenser cover 1

81

99-2262

Cover 1

82

31899

Switch 1

83

82-6981

Ign tumbler+key 1

84

Ref only

Ignition key 1

85

14-6102

Bolt 1

86

21-0026

Washer 1
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk